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TEST SUMMARY 

5.1.1 DYNAMIC FREQUENCY SELECTION (DFS) 
RESULT: Pass 
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1. General Remarks 
 

1.1 Complementary Materials 
 

All attachments are integral parts of this test report. This applies especially to the following appendix: 

Appendix A: Test Results of DFS 

Appendix B: Photographs of the Test Set-up 
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2. Test Sites 
 

2.1 Test Facilities 
 
TÜV Rheinland (Shenzhen) Co., Ltd. 
 
No. 362 Huanguan Road Middle, Longhua District, Shenzhen 518110, People’s Republic of China  
 
FCC Accreditation Designation No.: CN1260 
ISED Wireless Device Testing Laboratory: 25069 
 

2.2 List of Test and Measurement Instruments 
 
Table 1: List of Test and Measurement Equipment 

Radio Spectrum Testing (SRD-Tonscend) 

Equipment Manufacturer Model Serial No. Cal. until 

EXA Signal Analyzer, Multi-
touch 

Keysight N9010B MY60241175 2023-10-10 

MXG X-Series RF Vector Signal 
Generator 

Keysight N5182B MY61250137 2023-10-10 

EXG X-Series Microwave 
Analog Signal Generator 

Keysight N5173B MY61250141 2023-10-10 

DC power supply Keysight E3642A MY61276100 2023-10-10 

Power Control Unit Tonscend JS0806-4ADC N/A 2023-10-10 

Automation Control Unit Tonscend JS0806-2 21C8060396 2023-10-10 

Test Software Tonscend JS1120-3 N/A N/A 

Control PC Lenovo TianYi510S-071MB YLX23JMF N/A 

Shielding Room 8# Albatross SR8 APC17151-SR8 2024-06-22 

 
 

2.3 Traceability 
 
All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where 
calibration is performed in other countries, to equivalent nationally recognized standards organizations. 
 

2.4 Calibration 
 
Equipment requiring calibration is calibrated periodically by the manufacturer or according to manufacturer’s 
specifications. Additionally all equipment is verified for proper performance on a regular basis using in house 
standards or comparisons. 
 

2.5 Uncertainty of Measurement 
 
The value of the measurement uncertainty of each parameter is listed as below: 
 
Table 2: Measurement Uncertainty 

Parameter Uncertainty 

RF output power, conducted ± 0.99 dB 

Occupied Channel Bandwidth ± 2.08 % 

RF power density, conducted ± 0.99 dB 

Unwanted Emissions, conducted ± 0.89 dB 
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Radiated Emission of Transmitter, valid up to 26.5 GHz ± 4.17 dB 

Radiated Emission of Receiver, valid up to 26.5 GHz ± 4.17 dB 

 
 

2.6 Location of Original Data  
 
The original copies of all test data taken during actual testing were attached at Appendix A & B of this report 
and delivered to the applicant. A copy has been retained in the TÜV Rheinland (Shenzhen) Co., Ltd. file for 
certification follow-up purposes. 
 

2.7 Status of Facility Used for Testing  
 
The TÜV Rheinland (Shenzhen) Co., Ltd. Test facility located at No. 362 Huanguan Road Middle, Longhua 
District, Shenzhen 518110, People’s Republic of China  is listed on the US Federal Communications 
Commission list of facilities approved to perform measurements. 
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3. General Product Information 
 

3.1 Product Function and Intended Use 
 
The EUT (Equipment Under Test) is a DJI Video Receiver. It supports 2.4GHz SDR & 5.8GHz SDR 
transceiver and 5.2/5.3/5.6/ 5.8GHz SDR Receiver functions. 
*remark: SDR means specific defined radio, and cannot changes radio specification via 
software/firmware by end-users. 

 

For details refer to the User Manual, Technical Description and Circuit Diagram. 

 
 

3.2 Ratings and System Details 
 
Table 3: Technical Specification 

General Information of EUT Value 

Kind of Equipment: DJI Video Receiver 

Type Designation: RX3 

Trademark: DJI 

Operating Temperature 
Range: 

-10 °C ~ 45 °C 

Operating Voltage: 
Rechargeable Battery operated (DC 7.6V@4920mAh) or  
External DC Power Supply (DC 6V to DC 18V) 

Testing Voltage: External battery or External DC Power Supply 

Radiofrequency operating 
mode 

1) 2.4GHz SDR: operating within 2400-2483.5MHz, supports 
1.4MHz/3MHz/10MHz/20MHz/40MHz Bandwidth 

2) 5.2GHz SDR(RX only): operating within 5150-5250MHz, supports 
20MHz/40MHz Bandwidth 

3) 5.3GHz SDR(RX only): operating within 5250-5350MHz, supports 20 
MHz/40MHz Bandwidth 

4) 5.6GHz SDR(RX only): operating within 5470-5725MHz, supports 
20MHz/40MHz Bandwidth 

5) 5.8GHz SDR: operating within 5725-5850MHz, supports 
1.4MHz/3MHz/10MHz/20MHz/40MHz Bandwidth 

 

Remark: 5.2GHz SDR (5150-5250MHz) operating radio-frequency band 
not supports for Canada market. 

Technical Specification of 5.3GHz and 5.6GHz SDR 

Operating Frequency 5180-5240MHz for 5.2GHz SDR 20MHz Bandwidth 

5190-5230MHz for 5.2GHz SDR 40MHz Bandwidth 

5260-5320MHz for 5.3GHz SDR 20MHz Bandwidth 

5270-5310MHz for 5.3GHz SDR 40MHz Bandwidth 

5500-5700MHz for 5.6GHz SDR 20MHz Bandwidth 

5510-5670MHz for 5.6GHz SDR 40MHz Bandwidth 

Type of Modulation OFDM (QPSK, 16QAM, 64QAM) 

Channel Number 4 channels for 5.2GHz SDR 20MHz Bandwidth 

2 channels for 5.2GHz SDR 40MHz Bandwidth 

4 channels for 5.3GHz SDR 20MHz Bandwidth 

2 channels for 5.3GHz SDR 40MHz Bandwidth 
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8 channels for 5.6GHz SDR 20MHz Bandwidth 

3 channels for 5.6GHz SDR 40MHz Bandwidth 

Channel Separation 20MHz, 40MHz 

Antenna Type External Antennas 

Antenna Number 

2Tx4Rx for MIMO mode (ANT0+ANT1, or ANT0+ANT3, or 
ANT2+ANT1, or ANT2+ANT3) 

*MIMO only 

Antenna Gain 

2.5dBi for ANT0 

2.5dBi for ANT1 

2.5dBi for ANT2 

2.5dBi for ATN3 

Type of Product Master Device* 

The type of wideband data 
transmission equipment 

Non-FHSS 

 
*Clarification of the master device: 
 
A wireless transmission system includes product A and product B (EUT: DJI Video Receiver with 
Model RX3) operating within 5250-5725MHz and 2400-2483.5MHz bands. 
 

1) 2400-2483.5MHz band (customer defined wireless technology):  
Both product A + B support Tx and Rx. 

 
2) 5150-5725MHz band (customer defined wireless technology): 

Product A supports 5150-5725MHz Tx only (only date transmission), without DFS detection 
function. 
Product B supports 5150-5725MHz Rx only (only date receive), with DFS detection function. 

 
3) The DFS mechanism as below: 

In this system, product A is the salve device, product B is the master device. 
Product B has DFS detection function to control product A operating on which channel and mode 
of 5150-5725MHz band, and product B sends the DFS control signal to product A via 2400-
2483.5MHz.  

 
Table 4: RF Channel and Frequency of 5.3GHz and 5.6GHz SDR 

 

5.3GHz SDR 20MHz Bandwidth 
(5260MHz-5320MHz) 

Channel 
Frequency 

(MHz) 

1 5260 

2 5280 

3 5300 

4 5320 

5.3GHz SDR 40MHz Bandwidth 
(5270MHz-5310MHz) 

Channel 
Frequency 

(MHz) 

1 5270 

2 5310 
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5.6GHz SDR 20MHz Bandwidth 
(5500MHz-5700MHz) 

Channel 
Frequency 

(MHz) 

1 5500 

2 5520 

3 5540 

4 5560 

5 5580 

 

9 5660 

10 5680 

11 5700 

5.6GHz SDR 40MHz Bandwidth 
(5510MHz-5670MHz) 

Channel 
Frequency 

(MHz) 

1 5510 

2 5550 

 

5 5670 

 

3.3 Independent Operation Modes 
 

The basic operation modes are: 

A. On, Normal Operation 

B. Off 

 
 

3.4 Noise Generating and Noise Suppressing Parts 
 
Refer to the Circuit Diagram. 
 

3.5 Submitted Documents 
 

- Circuit Diagram - Bill of Material 
- Instruction Manual - Rating Label 
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4. Test Set-up and Operation Modes 
 

4.1 Principle of Configuration Selection 
 
Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order to 
measure its highest possible radiation and conducted level. The test modes were adapted accordingly in 
reference to the instructions for use. 
 
Emission: The equipment under test (EUT) was configured to measure its highest possible radiation 
level. The test modes were adapted accordingly in reference to the instructions for use. 
 

4.2 Test Operation 
 
Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in 
ANSI C63.10: 2013 and ANSI C63.4: 2014. 

According to clause 3.1, all tests were performed on model RX3 in this report. 

 
 

4.3 Special Accessories and Auxiliary Equipment 
 
Table 5: List of Accessories and Auxiliary Equipment 

Description Manufacturer Model S/N Rating 

Laptop Lenovo T480 PF-16A6N8 N/A 

DC power Supply Topward 3303D 809332 0-30 Volts, 0-3 Amps 

 

4.4 Countermeasures to Achieve ERM Compliance 
 
The test sample which has been tested contained the noise suppression parts as described in the Technical 
Construction File (TCF). No additional measures were employed to achieve compliance. 
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4.5 Test Setup Diagram 
 
Diagram of Measurement Configuration for Dynamic Frequency Selection (DFS) 
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5. Test Results 
 

5.1 Radio Test Requirement & Test Suites (5GHz Bands) 
 
5.1.1 Dynamic Frequency Selection (DFS) 
 
RESULT: Pass 

 
Test Specification  

Test standard : 
FCC Part 15.407(h)  
RSS-247 clause 6.3 

Limits : 

5250-5350MHz, 5470-5725MHz 
Channel Move Time: Within 10 seconds. 
Channel Closing Transmission Time: 200ms+aggregate of 
60ms over remaining 10s period; 
Non-Occupancy Period: at least 30 minutes. 

Kind of test site : Shielded Room 
  
Test Setup  
Date of testing : 2023-03-13 to 2023-04-03 
Input voltage : DC 6V 
Operation mode : A 
Ambient temperature : 23 ℃ 
Relative humidity  : 48 % 
Atmospheric pressure  : 101 kPa 

 
Refer to attached Appendix A for details of test data.
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6. Photographs of the Test Set-Up 
 
For photographs of the test set-up, refer to the appendix B. 
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Annex A: DFS Detection Thresholds 

Test Result 

TestMode Frequency[dbm] Radar Type Result Limit[dbm] Verdict 

5.3&5.6G 

SDR 

5260 

Type0 -59.37 -59.00 PASS 

Type1 -59.06 -59.00 PASS 

Type2 -59.25 -59.00 PASS 

Type3 -59.25 -59.00 PASS 

Type4 -59.06 -59.00 PASS 

Type5 -59.31 -59.00 PASS 

Type6 -59.30 -59.00 PASS 

5500 

Type0 -59.05 -59.00 PASS 

Type1 -59.12 -59.00 PASS 

Type2 -59.22 -59.00 PASS 

Type3 -59.19 -59.00 PASS 

Type4 -59.01 -59.00 PASS 

Type5 -59.43 -59.00 PASS 

Type6 -59.04 -59.00 PASS 

5.3&5.6G 

SDR 

5270 

Type0 -59.36 -59.00 PASS 

Type1 -59.41 -59.00 PASS 

Type2 -59.28 -59.00 PASS 

Type3 -59.01 -59.00 PASS 

Type4 -59.12 -59.00 PASS 

Type5 -59.24 -59.00 PASS 

Type6 -59.16 -59.00 PASS 

5510 

Type0 -59.14 -59.00 PASS 

Type1 -59.31 -59.00 PASS 

Type2 -59.07 -59.00 PASS 

Type3 -59.34 -59.00 PASS 

Type4 -59.31 -59.00 PASS 

Type5 -59.14 -59.00 PASS 

Type6 -59.12 -59.00 PASS 
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Test Graphs 

5.3&5.6G SDR_5260_Type0 

 

5.3&5.6G SDR_5260_Type1 

 

5.3&5.6G SDR_5260_Type2 
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5.3&5.6G SDR_5260_Type3 

 

5.3&5.6G SDR_5260_Type4 
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5.3&5.6G SDR_5260_Type5 

 

5.3&5.6G SDR_5260_Type6 

 

5.3&5.6G SDR_5500_Type0 
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5.3&5.6G SDR_5500_Type1 

 

5.3&5.6G SDR_5500_Type2 
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5.3&5.6G SDR_5500_Type3 

 

5.3&5.6G SDR_5500_Type4 

 

5.3&5.6G SDR_5500_Type5 
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5.3&5.6G SDR_5500_Type6 

 

5.3&5.6G SDR_5270_Type0 
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5.3&5.6G SDR_5270_Type1 

 

5.3&5.6G SDR_5270_Type2 

 

5.3&5.6G SDR_5270_Type3 
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5.3&5.6G SDR_5270_Type4 

 

5.3&5.6G SDR_5270_Type5 
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5.3&5.6G SDR_5270_Type6 

 

5.3&5.6G SDR_5510_Type0 

 

5.3&5.6G SDR_5510_Type1 
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5.3&5.6G SDR_5510_Type2 

 

5.3&5.6G SDR_5510_Type3 
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5.3&5.6G SDR_5510_Type4 

 

5.3&5.6G SDR_5510_Type5 

 

5.3&5.6G SDR_5510_Type6 
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Annex B: Channel Loading  

Test Result 

TestMode Frequency[MHz] Result Limit [%] Verdict 

5.3&5.6G 

SDR 

5270 74.01 17 PASS 

5510 73.25 17 PASS 
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Test Graphs 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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Annex C: Channel Availability Check Time  

Test Result 

TestMode Frequency[MHz] Result Verdict 

5.3&5.6G 

SDR 

5270 See test Graph PASS 

5510 See test Graph PASS 

 

TestMode Frequency[MHz] Result Verdict 

5.3&5.6G 

SDR 

5270 See test Graph PASS 

5510 See test Graph PASS 

 

TestMode Frequency[MHz] Result Verdict 

5.3&5.6G 

SDR 

5270 See test Graph PASS 

5510 See test Graph PASS 
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Test Graphs 

Initial Channel Availability Check Time 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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Beginning of Channel Availability Check Time 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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End of Channel Availability Check Time 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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Annex D: Channel Move Time and Channel Closing 

Transmission Time 

Test Result 

Annex D: Channel Move Time and Channel Closing 

Transmission Time 

Test Result 

TestMode Frequency[MHz] CCTT[ms] Limit[ms] CMT[ms] Limit[ms] Verdict 

5.3&5.6G 

SDR 

5270 200+0 200+60 14 10000 PASS 

5510 200+0 200+60 7.5 10000 PASS 
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Test Graphs 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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Annex E: Non-Occupancy Period 

Test Result 

TestMode Frequency[MHz] Result Limit[s] Verdict 

5.3&5.6G 

SDR 

5270 see test graph ≥1800 PASS 

5510 see test graph ≥1800 PASS 
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Test Graphs 

5.3&5.6G SDR_5270 

 

5.3&5.6G SDR_5510 
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Annex F: U-NII Detection Bandwidth 

Test Result 

TestMode Frequency[MHz] FL[MHz] FH[MHz] 
Detection 

Bandwidth [MHz] 

OCB 

[MHz] 

Ratio 

 [%] 

Limit 

[%] 
Verdict 

5.3&5.6G 

SDR 

5260 5250 5270 20 18.016 111.01 ≥100 PASS 

5500 5489 5511 22 17.986 122.32 ≥100 PASS 

5.3&5.6G 

SDR 

5270 5244 5295 51 35.440 143.91 ≥100 PASS 

5510 5483 5535 52 35.774 145.36 ≥100 PASS 

 

Test 

Mode 

Frequenc

y[MHz] 

Radar 

Freq. 

Trial 

1 

Trial 

2 

Trial 

3 

Trial 

4 

Trial 

5 

Trial 

6 

Trial 

7 

Trial 

8 

Trial 

9 

Trial 

10 

Ratio 

(%) 

5.3&5.6G 

SDR 

5260 

5245 0 0 0 0 0 0 0 0 0 0 0 

5246 0 0 0 0 0 0 0 0 0 0 0 

5247 0 0 0 0 0 0 0 0 0 0 0 

5248 0 0 0 0 0 0 0 0 0 0 0 

5249 0 0 0 0 0 0 0 0 0 0 0 

5250 1 1 1 1 1 1 1 1 1 1 100 

5255 1 1 1 1 1 1 1 1 1 1 100 

5260 1 1 1 1 1 1 1 1 1 1 100 

5265 1 1 1 1 1 1 1 1 1 1 100 

5270 1 1 1 1 1 1 1 1 1 1 100 

5271 0 0 0 0 0 0 0 0 0 0 0 

5272 0 0 0 0 0 0 0 0 0 0 0 

5273 0 0 0 0 0 0 0 0 0 0 0 

5274 0 0 0 0 0 0 0 0 0 0 0 

5275 0 0 0 0 0 0 0 0 0 0 0 

5500 

5485 0 0 0 0 0 0 0 0 0 0 0 

5486 0 0 0 0 0 0 0 0 0 0 0 

5487 0 0 0 0 0 0 0 0 0 0 0 

5488 0 0 0 0 0 0 0 0 0 0 0 

5489 1 1 1 1 1 1 1 1 1 1 100 

5490 1 1 1 1 1 1 1 1 1 1 100 

5495 1 1 1 1 1 1 1 1 1 1 100 

5500 1 1 1 1 1 1 1 1 1 1 100 

5505 1 1 1 1 1 1 1 1 1 1 100 

5510 1 1 1 1 1 1 1 1 1 1 100 

5511 1 1 1 1 1 1 1 1 1 1 100 
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5512 0 0 0 0 0 0 0 0 0 0 0 

5513 0 0 0 0 0 0 0 0 0 0 0 

5514 0 0 0 0 0 0 0 0 0 0 0 

5515 0 0 0 0 0 0 0 0 0 0 0 

5.3&5.6G 

SDR 

5270 

5240 0 0 0 0 0 0 0 0 0 0 0 

5241 0 0 0 0 0 0 0 0 0 0 0 

5242 0 0 0 0 0 0 0 0 0 0 0 

5243 0 0 0 0 0 0 0 0 0 0 0 

5244 1 1 1 1 1 1 1 1 1 1 100 

5245 1 1 1 1 1 1 1 1 1 1 100 

5250 1 1 1 1 1 1 1 1 1 1 100 

5255 1 1 1 1 1 1 1 1 1 1 100 

5260 1 1 1 1 1 1 1 1 1 1 100 

5265 1 1 1 1 1 1 1 1 1 1 100 

5270 1 1 1 1 1 1 1 1 1 1 100 

5275 1 1 1 1 1 1 1 1 1 1 100 

5280 1 1 1 1 1 1 1 1 1 1 100 

5285 1 1 1 1 1 1 1 1 1 1 100 

5290 1 1 1 1 1 1 1 1 1 1 100 

5295 1 1 1 1 1 1 1 1 1 1 100 

5296 0 0 0 0 0 0 0 0 0 0 0 

5297 0 0 0 0 0 0 0 0 0 0 0 

5298 0 0 0 0 0 0 0 0 0 0 0 

5299 0 0 0 0 0 0 0 0 0 0 0 

5300 0 0 0 0 0 0 0 0 0 0 0 

5510 

5480 0 0 0 0 0 0 0 0 0 0 0 

5481 0 0 0 0 0 0 0 0 0 0 0 

5482 0 0 0 0 0 0 0 0 0 0 0 

5483 1 1 1 1 1 1 1 1 1 1 100 

5484 1 1 1 1 1 1 1 1 1 1 100 

5485 1 1 1 1 1 1 1 1 1 1 100 

5490 1 1 1 1 1 1 1 1 1 1 100 

5495 1 1 1 1 1 1 1 1 1 1 100 

5500 1 1 1 1 1 1 1 1 1 1 100 

5505 1 1 1 1 1 1 1 1 1 1 100 

5510 1 1 1 1 1 1 1 1 1 1 100 

5515 1 1 1 1 1 1 1 1 1 1 100 

5520 1 1 1 1 1 1 1 1 1 1 100 

5525 1 1 1 1 1 1 1 1 1 1 100 

5530 1 1 1 1 1 1 1 1 1 1 100 
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Test Graphs 

5.3&5.6G SDR_5260 

 

5.3&5.6G SDR_5500 

 

5.3&5.6G SDR_5270 

5535 1 1 1 1 1 1 1 1 1 1 100 

5536 0 0 0 0 0 0 0 0 0 0 0 

5537 0 0 0 0 0 0 0 0 0 0 0 

5538 0 0 0 0 0 0 0 0 0 0 0 

5539 0 0 0 0 0 0 0 0 0 0 0 

5540 0 0 0 0 0 0 0 0 0 0 0 
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5.3&5.6G SDR_5510 
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Annex F: Statistical Performance check 

Test Result 

TestMode Frequency[MHz] Radar Type 
Pass  

Times 

Fail  

Times 

Probability 

(%) 

Limit 

(%) 
Verdict 

5.3&5.6G 

SDR 

5260 

Type1 30 0 100.00 60 PASS 

Type2 27 3 90.00 60 PASS 

Type3 30 0 100.00 60 PASS 

Type4 24 6 80.00 60 PASS 

Type 1-4 --- --- 92.50 80 PASS 

Type5 28 2 93.33 70 PASS 

Type6 30 0 100.00 80 PASS 

5500 

Type1 30 0 100.00 60 PASS 

Type2 21 9 70.00 60 PASS 

Type3 29 1 96.67 60 PASS 

Type4 30 0 100.00 60 PASS 

Type 1-4 --- --- 91.67 80 PASS 

Type5 27 3 90.00 70 PASS 

Type6 24 6 80.00 80 PASS 

5.3&5.6G 

SDR 

5270 

Type1 29 1 100.00 60 PASS 

Type2 30 0 96.67 60 PASS 

Type3 30 0 100.00 60 PASS 

Type4 29 1 96.67 60 PASS 

Type 1-4 --- --- 98.34 80 PASS 

Type5 30 0 100.00 70 PASS 

Type6 30 0 100.00 80 PASS 

5510 

Type1 30 0 100.00 60 PASS 

Type2 24 6 80.00 60 PASS 

Type3 27 3 90.00 60 PASS 

Type4 24 6 80.00 60 PASS 

Type 1-4 --- --- 87.50 80 PASS 

Type5 27 3 90.00 70 PASS 

Type6 30 0 100.00 80 PASS 
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TestMode 
Frequen
cy[MHz] 

Radar Type 
Trial 
ID  

Pulse 
width(μs) 

PRI(μs) 
Pulses per 
Burst 

Detection 
(1: Yes; 0: No) 

5.3&5.6G 
SDR 5260 

Type1 0 1.0 938.0 57 1 
Type1 1 1.0 698.0 76 1 
Type1 2 1.0 618.0 86 1 
Type1 3 1.0 538.0 99 1 
Type1 4 1.0 878.0 61 1 
Type1 5 1.0 3066.0 18 1 
Type1 6 1.0 638.0 83 1 
Type1 7 1.0 918.0 58 1 
Type1 8 1.0 838.0 63 1 
Type1 9 1.0 858.0 62 1 
Type1 10 1.0 798.0 67 1 

Type1 11 1.0 718.0 74 1 

Type1 12 1.0 578.0 92 1 

Type1 13 1.0 598.0 89 1 

Type1 14 1.0 558.0 95 1 

Type1 15 1.0 2536.0 21 1 

Type1 16 1.0 966.0 55 1 

Type1 17 1.0 827.0 64 1 

Type1 18 1.0 2501.0 22 1 

Type1 19 1.0 2595.0 21 1 

Type1 20 1.0 1114.0 48 1 

Type1 21 1.0 1302.0 41 1 

Type1 22 1.0 3045.0 18 1 

Type1 23 1.0 1624.0 33 1 

Type1 24 1.0 2878.0 19 1 

Type1 25 1.0 1027.0 52 1 

Type1 26 1.0 2485.0 22 1 

Type1 27 1.0 1600.0 33 1 

Type1 28 1.0 1172.0 46 1 

Type1 29 1.0 1177.0 45 1 

Type2 0 3.2 179.0 26 1 
Type2 1 1.1 207.0 23 1 
Type2 2 2.1 230.0 24 1 
Type2 3 4.8 200.0 29 1 
Type2 4 3.9 214.0 28 1 
Type2 5 2.9 222.0 26 1 
Type2 6 3.2 204.0 26 1 
Type2 7 2.5 192.0 25 1 
Type2 8 3.1 164.0 26 1 
Type2 9 1.2 156.0 23 0 
Type2 10 3.9 210.0 27 1 

Type2 11 4.6 201.0 29 1 

Type2 12 3.2 162.0 26 1 

Type2 13 2.2 197.0 25 1 

Type2 14 4.5 163.0 29 0 

Type2 15 3.0 203.0 26 1 

Type2 16 5.0 168.0 29 1 

Type2 17 2.4 217.0 25 1 

Type2 18 2.9 191.0 26 0 

Type2 19 2.3 166.0 25 1 

Type2 20 3.7 150.0 27 1 

Type2 21 2.2 176.0 25 1 

Type2 22 4.9 195.0 29 1 

Type2 23 2.9 202.0 26 1 

Type2 24 2.5 178.0 25 1 

Type2 25 1.1 206.0 23 1 
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Type2 26 3.8 155.0 27 1 

Type2 27 4.7 157.0 29 1 

Type2 28 2.4 224.0 25 1 

Type2 29 4.2 159.0 28 1 

Type3 0 8.2 355.0 17 1 
Type3 1 6.1 487.0 16 1 
Type3 2 7.1 344.0 16 1 
Type3 3 9.8 288.0 18 1 
Type3 4 8.9 230.0 18 1 
Type3 5 7.9 432.0 17 1 
Type3 6 8.2 207.0 17 1 
Type3 7 7.5 443.0 17 1 
Type3 8 8.1 439.0 17 1 
Type3 9 6.2 223.0 16 1 
Type3 10 8.9 208.0 18 1 

Type3 11 9.6 463.0 18 1 

Type3 12 8.2 441.0 17 1 

Type3 13 7.2 323.0 16 1 

Type3 14 9.5 297.0 18 1 

Type3 15 8.0 412.0 17 1 

Type3 16 10.0 324.0 18 1 

Type3 17 7.4 271.0 17 1 

Type3 18 7.9 349.0 17 1 

Type3 19 7.3 409.0 16 1 

Type3 20 8.7 373.0 18 1 

Type3 21 7.2 254.0 16 1 

Type3 22 9.9 274.0 18 1 

Type3 23 7.9 278.0 17 1 

Type3 24 7.5 317.0 17 1 

Type3 25 6.1 260.0 16 1 

Type3 26 8.8 211.0 18 1 

Type3 27 9.7 272.0 18 1 

Type3 28 7.4 264.0 17 1 

Type3 29 9.2 284.0 18 1 

Type4 0 16.0 355.0 14 1 
Type4 1 11.3 487.0 12 1 
Type4 2 13.5 344.0 13 1 
Type4 3 19.4 288.0 16 1 
Type4 4 17.5 230.0 15 1 
Type4 5 15.3 432.0 14 0 
Type4 6 15.9 207.0 14 1 
Type4 7 14.3 443.0 13 1 
Type4 8 15.8 439.0 14 0 
Type4 9 11.5 223.0 12 1 
Type4 10 17.4 208.0 15 1 

Type4 11 19.0 463.0 16 1 

Type4 12 16.0 441.0 14 1 

Type4 13 13.8 323.0 13 1 

Type4 14 18.9 297.0 16 1 

Type4 15 15.5 412.0 14 0 

Type4 16 19.9 324.0 16 1 

Type4 17 14.1 271.0 13 1 

Type4 18 15.2 349.0 14 1 

Type4 19 13.8 409.0 13 0 

Type4 20 17.1 373.0 15 1 

Type4 21 13.8 254.0 13 1 

Type4 22 19.8 274.0 16 1 

Type4 23 15.3 278.0 14 1 

Type4 24 14.5 317.0 13 1 
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Type4 25 11.3 260.0 12 0 

Type4 26 17.3 211.0 15 0 

Type4 27 19.2 272.0 16 1 

Type4 28 14.2 264.0 13 1 

Type4 29 18.2 284.0 15 1 

5500 

Type1 0 1.0 938.0 57 1 
Type1 1 1.0 698.0 76 1 
Type1 2 1.0 618.0 86 1 
Type1 3 1.0 538.0 99 1 
Type1 4 1.0 878.0 61 1 
Type1 5 1.0 3066.0 18 1 
Type1 6 1.0 638.0 83 1 
Type1 7 1.0 918.0 58 1 
Type1 8 1.0 838.0 63 1 
Type1 9 1.0 858.0 62 1 
Type1 10 1.0 798.0 67 1 

Type1 11 1.0 718.0 74 1 

Type1 12 1.0 578.0 92 1 

Type1 13 1.0 598.0 89 1 

Type1 14 1.0 558.0 95 1 

Type1 15 1.0 2536.0 21 1 

Type1 16 1.0 966.0 55 1 

Type1 17 1.0 827.0 64 1 

Type1 18 1.0 2501.0 22 1 

Type1 19 1.0 2595.0 21 1 

Type1 20 1.0 1114.0 48 1 

Type1 21 1.0 1302.0 41 1 

Type1 22 1.0 3045.0 18 1 

Type1 23 1.0 1624.0 33 1 

Type1 24 1.0 2878.0 19 1 

Type1 25 1.0 1027.0 52 1 

Type1 26 1.0 2485.0 22 1 

Type1 27 1.0 1600.0 33 1 

Type1 28 1.0 1172.0 46 1 

Type1 29 1.0 1177.0 45 1 

Type2 0 3.2 179.0 26 1 
Type2 1 1.1 207.0 23 0 
Type2 2 2.1 230.0 24 1 
Type2 3 4.8 200.0 29 1 
Type2 4 3.9 214.0 28 1 
Type2 5 2.9 222.0 26 0 
Type2 6 3.2 204.0 26 1 
Type2 7 2.5 192.0 25 1 
Type2 8 3.1 164.0 26 1 
Type2 9 1.2 156.0 23 0 
Type2 10 3.9 210.0 27 1 

Type2 11 4.6 201.0 29 1 

Type2 12 3.2 162.0 26 1 

Type2 13 2.2 197.0 25 0 

Type2 14 4.5 163.0 29 0 

Type2 15 3.0 203.0 26 1 

Type2 16 5.0 168.0 29 1 

Type2 17 2.4 217.0 25 1 

Type2 18 2.9 191.0 26 0 

Type2 19 2.3 166.0 25 1 

Type2 20 3.7 150.0 27 1 

Type2 21 2.2 176.0 25 0 

Type2 22 4.9 195.0 29 1 

Type2 23 2.9 202.0 26 1 
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Type2 24 2.5 178.0 25 0 

Type2 25 1.1 206.0 23 1 

Type2 26 3.8 155.0 27 0 

Type2 27 4.7 157.0 29 1 

Type2 28 2.4 224.0 25 1 

Type2 29 4.2 159.0 28 1 

Type3 0 8.2 355.0 17 0 
Type3 1 6.1 487.0 16 1 
Type3 2 7.1 344.0 16 1 
Type3 3 9.8 288.0 18 1 
Type3 4 8.9 230.0 18 1 
Type3 5 7.9 432.0 17 1 
Type3 6 8.2 207.0 17 1 
Type3 7 7.5 443.0 17 1 
Type3 8 8.1 439.0 17 1 
Type3 9 6.2 223.0 16 1 
Type3 10 8.9 208.0 18 1 
Type3 11 9.6 463.0 18 1 
Type3 12 8.2 441.0 17 1 
Type3 13 7.2 323.0 16 1 
Type3 14 9.5 297.0 18 1 
Type3 15 8.0 412.0 17 1 
Type3 16 10.0 324.0 18 1 
Type3 17 7.4 271.0 17 1 
Type3 18 7.9 349.0 17 1 
Type3 19 7.3 409.0 16 1 
Type3 20 8.7 373.0 18 1 
Type3 21 7.2 254.0 16 1 
Type3 22 9.9 274.0 18 1 
Type3 23 7.9 278.0 17 1 
Type3 24 7.5 317.0 17 1 
Type3 25 6.1 260.0 16 1 
Type3 26 8.8 211.0 18 1 
Type3 27 9.7 272.0 18 1 
Type3 28 7.4 264.0 17 1 
Type3 29 9.2 284.0 18 1 
Type4 0 16.0 355.0 14 1 
Type4 1 11.3 487.0 12 1 
Type4 2 13.5 344.0 13 1 
Type4 3 19.4 288.0 16 1 
Type4 4 17.5 230.0 15 1 
Type4 5 15.3 432.0 14 1 
Type4 6 15.9 207.0 14 1 
Type4 7 14.3 443.0 13 1 
Type4 8 15.8 439.0 14 1 
Type4 9 11.5 223.0 12 1 
Type4 10 17.4 208.0 15 1 

Type4 11 19.0 463.0 16 1 

Type4 12 16.0 441.0 14 1 

Type4 13 13.8 323.0 13 1 

Type4 14 18.9 297.0 16 1 

Type4 15 15.5 412.0 14 1 

Type4 16 19.9 324.0 16 1 

Type4 17 14.1 271.0 13 1 

Type4 18 15.2 349.0 14 1 

Type4 19 13.8 409.0 13 1 

Type4 20 17.1 373.0 15 1 

Type4 21 13.8 254.0 13 1 

Type4 22 19.8 274.0 16 1 
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Type4 23 15.3 278.0 14 1 

Type4 24 14.5 317.0 13 1 

Type4 25 11.3 260.0 12 1 

Type4 26 17.3 211.0 15 0 

Type4 27 19.2 272.0 16 1 

Type4 28 14.2 264.0 13 1 

Type4 29 18.2 284.0 15 1 

5.3&5.6G 
SDR 5270 

Type1 0 1.0 938.0 57 1 
Type1 1 1.0 698.0 76 1 
Type1 2 1.0 618.0 86 0 
Type1 3 1.0 538.0 99 1 
Type1 4 1.0 878.0 61 1 
Type1 5 1.0 3066.0 18 1 
Type1 6 1.0 638.0 83 1 
Type1 7 1.0 918.0 58 1 
Type1 8 1.0 838.0 63 1 
Type1 9 1.0 858.0 62 1 
Type1 10 1.0 798.0 67 1 
Type1 11 1.0 718.0 74 1 
Type1 12 1.0 578.0 92 1 
Type1 13 1.0 598.0 89 1 
Type1 14 1.0 558.0 95 1 
Type1 15 1.0 2536.0 21 1 
Type1 16 1.0 966.0 55 1 
Type1 17 1.0 827.0 64 1 
Type1 18 1.0 2501.0 22 1 
Type1 19 1.0 2595.0 21 1 
Type1 20 1.0 1114.0 48 1 
Type1 21 1.0 1302.0 41 1 
Type1 22 1.0 3045.0 18 1 
Type1 23 1.0 1624.0 33 1 
Type1 24 1.0 2878.0 19 1 
Type1 25 1.0 1027.0 52 1 
Type1 26 1.0 2485.0 22 1 
Type1 27 1.0 1600.0 33 1 
Type1 28 1.0 1172.0 46 1 
Type1 29 1.0 1177.0 45 1 
Type2 0 3.2 179.0 26 1 
Type2 1 1.1 207.0 23 1 
Type2 2 2.1 230.0 24 1 
Type2 3 4.8 200.0 29 1 
Type2 4 3.9 214.0 28 1 
Type2 5 2.9 222.0 26 1 
Type2 6 3.2 204.0 26 1 
Type2 7 2.5 192.0 25 1 
Type2 8 3.1 164.0 26 1 
Type2 9 1.2 156.0 23 1 
Type2 10 3.9 210.0 27 1 
Type2 11 4.6 201.0 29 1 
Type2 12 3.2 162.0 26 1 
Type2 13 2.2 197.0 25 1 
Type2 14 4.5 163.0 29 1 
Type2 15 3.0 203.0 26 1 
Type2 16 5.0 168.0 29 1 
Type2 17 2.4 217.0 25 1 
Type2 18 2.9 191.0 26 1 
Type2 19 2.3 166.0 25 1 
Type2 20 3.7 150.0 27 1 
Type2 21 2.2 176.0 25 1 
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Type2 22 4.9 195.0 29 1 
Type2 23 2.9 202.0 26 1 
Type2 24 2.5 178.0 25 1 
Type2 25 1.1 206.0 23 1 
Type2 26 3.8 155.0 27 1 
Type2 27 4.7 157.0 29 1 
Type2 28 2.4 224.0 25 1 
Type2 29 4.2 159.0 28 1 
Type3 0 8.2 355.0 17 1 
Type3 1 6.1 487.0 16 1 
Type3 2 7.1 344.0 16 1 
Type3 3 9.8 288.0 18 1 
Type3 4 8.9 230.0 18 1 
Type3 5 7.9 432.0 17 1 
Type3 6 8.2 207.0 17 1 
Type3 7 7.5 443.0 17 1 
Type3 8 8.1 439.0 17 1 
Type3 9 6.2 223.0 16 1 
Type3 10 8.9 208.0 18 1 
Type3 11 9.6 463.0 18 1 
Type3 12 8.2 441.0 17 1 
Type3 13 7.2 323.0 16 1 
Type3 14 9.5 297.0 18 1 
Type3 15 8.0 412.0 17 1 
Type3 16 10.0 324.0 18 1 
Type3 17 7.4 271.0 17 1 
Type3 18 7.9 349.0 17 1 
Type3 19 7.3 409.0 16 1 
Type3 20 8.7 373.0 18 1 
Type3 21 7.2 254.0 16 1 
Type3 22 9.9 274.0 18 1 
Type3 23 7.9 278.0 17 1 
Type3 24 7.5 317.0 17 1 
Type3 25 6.1 260.0 16 1 
Type3 26 8.8 211.0 18 1 
Type3 27 9.7 272.0 18 1 
Type3 28 7.4 264.0 17 1 
Type3 29 9.2 284.0 18 1 
Type4 0 16.0 355.0 14 1 
Type4 1 11.3 487.0 12 1 
Type4 2 13.5 344.0 13 1 
Type4 3 19.4 288.0 16 1 
Type4 4 17.5 230.0 15 1 
Type4 5 15.3 432.0 14 1 
Type4 6 15.9 207.0 14 1 
Type4 7 14.3 443.0 13 1 
Type4 8 15.8 439.0 14 1 
Type4 9 11.5 223.0 12 1 
Type4 10 17.4 208.0 15 1 
Type4 11 19.0 463.0 16 1 
Type4 12 16.0 441.0 14 1 
Type4 13 13.8 323.0 13 1 
Type4 14 18.9 297.0 16 1 
Type4 15 15.5 412.0 14 1 
Type4 16 19.9 324.0 16 1 
Type4 17 14.1 271.0 13 1 
Type4 18 15.2 349.0 14 1 
Type4 19 13.8 409.0 13 1 
Type4 20 17.1 373.0 15 1 
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Type4 21 13.8 254.0 13 1 
Type4 22 19.8 274.0 16 1 
Type4 23 15.3 278.0 14 1 
Type4 24 14.5 317.0 13 1 
Type4 25 11.3 260.0 12 1 
Type4 26 17.3 211.0 15 0 
Type4 27 19.2 272.0 16 1 
Type4 28 14.2 264.0 13 1 
Type4 29 18.2 284.0 15 1 

5510 

Type1 0 1.0 938.0 57 1 
Type1 1 1.0 698.0 76 1 
Type1 2 1.0 618.0 86 1 
Type1 3 1.0 538.0 99 1 
Type1 4 1.0 878.0 61 1 
Type1 5 1.0 3066.0 18 1 
Type1 6 1.0 638.0 83 1 
Type1 7 1.0 918.0 58 1 
Type1 8 1.0 838.0 63 1 
Type1 9 1.0 858.0 62 1 
Type1 10 1.0 798.0 67 1 

Type1 11 1.0 718.0 74 1 

Type1 12 1.0 578.0 92 1 

Type1 13 1.0 598.0 89 1 

Type1 14 1.0 558.0 95 1 

Type1 15 1.0 2536.0 21 1 

Type1 16 1.0 966.0 55 1 

Type1 17 1.0 827.0 64 1 

Type1 18 1.0 2501.0 22 1 

Type1 19 1.0 2595.0 21 1 

Type1 20 1.0 1114.0 48 1 

Type1 21 1.0 1302.0 41 1 

Type1 22 1.0 3045.0 18 1 

Type1 23 1.0 1624.0 33 1 

Type1 24 1.0 2878.0 19 1 

Type1 25 1.0 1027.0 52 1 

Type1 26 1.0 2485.0 22 1 

Type1 27 1.0 1600.0 33 1 

Type1 28 1.0 1172.0 46 1 

Type1 29 1.0 1177.0 45 1 

Type2 0 3.2 179.0 26 0 
Type2 1 1.1 207.0 23 0 
Type2 2 2.1 230.0 24 1 
Type2 3 4.8 200.0 29 1 
Type2 4 3.9 214.0 28 1 
Type2 5 2.9 222.0 26 0 
Type2 6 3.2 204.0 26 1 
Type2 7 2.5 192.0 25 1 
Type2 8 3.1 164.0 26 1 
Type2 9 1.2 156.0 23 1 
Type2 10 3.9 210.0 27 1 

Type2 11 4.6 201.0 29 1 

Type2 12 3.2 162.0 26 1 

Type2 13 2.2 197.0 25 1 

Type2 14 4.5 163.0 29 1 

Type2 15 3.0 203.0 26 0 

Type2 16 5.0 168.0 29 0 

Type2 17 2.4 217.0 25 1 

Type2 18 2.9 191.0 26 1 

Type2 19 2.3 166.0 25 1 
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Type2 20 3.7 150.0 27 1 

Type2 21 2.2 176.0 25 1 

Type2 22 4.9 195.0 29 1 

Type2 23 2.9 202.0 26 1 

Type2 24 2.5 178.0 25 1 

Type2 25 1.1 206.0 23 1 

Type2 26 3.8 155.0 27 0 

Type2 27 4.7 157.0 29 1 

Type2 28 2.4 224.0 25 1 

Type2 29 4.2 159.0 28 1 

Type3 0 8.2 355.0 17 1 
Type3 1 6.1 487.0 16 1 
Type3 2 7.1 344.0 16 1 
Type3 3 9.8 288.0 18 1 
Type3 4 8.9 230.0 18 1 
Type3 5 7.9 432.0 17 1 
Type3 6 8.2 207.0 17 1 
Type3 7 7.5 443.0 17 1 
Type3 8 8.1 439.0 17 1 
Type3 9 6.2 223.0 16 0 
Type3 10 8.9 208.0 18 1 

Type3 11 9.6 463.0 18 1 

Type3 12 8.2 441.0 17 1 

Type3 13 7.2 323.0 16 1 

Type3 14 9.5 297.0 18 1 

Type3 15 8.0 412.0 17 1 

Type3 16 10.0 324.0 18 1 

Type3 17 7.4 271.0 17 1 

Type3 18 7.9 349.0 17 1 

Type3 19 7.3 409.0 16 1 

Type3 20 8.7 373.0 18 0 

Type3 21 7.2 254.0 16 1 

Type3 22 9.9 274.0 18 1 

Type3 23 7.9 278.0 17 1 

Type3 24 7.5 317.0 17 1 

Type3 25 6.1 260.0 16 1 

Type3 26 8.8 211.0 18 1 

Type3 27 9.7 272.0 18 1 

Type3 28 7.4 264.0 17 0 

Type3 29 9.2 284.0 18 1 

Type4 0 16.0 355.0 14 1 
Type4 1 11.3 487.0 12 1 
Type4 2 13.5 344.0 13 1 
Type4 3 19.4 288.0 16 0 
Type4 4 17.5 230.0 15 0 
Type4 5 15.3 432.0 14 1 
Type4 6 15.9 207.0 14 1 
Type4 7 14.3 443.0 13 1 
Type4 8 15.8 439.0 14 1 
Type4 9 11.5 223.0 12 0 
Type4 10 17.4 208.0 15 1 

Type4 11 19.0 463.0 16 1 

Type4 12 16.0 441.0 14 1 

Type4 13 13.8 323.0 13 1 

Type4 14 18.9 297.0 16 1 

Type4 15 15.5 412.0 14 1 

Type4 16 19.9 324.0 16 0 

Type4 17 14.1 271.0 13 1 

Type4 18 15.2 349.0 14 1 
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Type4 19 13.8 409.0 13 0 

Type4 20 17.1 373.0 15 1 

Type4 21 13.8 254.0 13 1 

Type4 22 19.8 274.0 16 1 

Type4 23 15.3 278.0 14 1 

Type4 24 14.5 317.0 13 1 

Type4 25 11.3 260.0 12 1 

Type4 26 17.3 211.0 15 0 

Type4 27 19.2 272.0 16 1 

Type4 28 14.2 264.0 13 1 

Type4 29 18.2 284.0 15 1 

TestMode 
Frequen

cy[MHz] 
Radar Type 

Trial 

ID 

Number 

Of Bursts 

Wavform 

Length 

(s)) 

Radar 

Frequency 

Detection 

(1: Yes; 0: No) 

5.3&5.6G 

SDR 
5260 

Type5 0 15 12 5260 1 

Type5 1 8 12 5260 1 

Type5 2 11 12 5260 1 

Type5 3 20 12 5260 1 

Type5 4 17 12 5260 1 

Type5 5 14 12 5260 1 

Type5 6 15 12 5260 1 

Type5 7 12 12 5260 1 

Type5 8 14 12 5260 1 

Type5 9 8 12 5260 1 

Type5 10 17 12 5257 1 

Type5 11 19 12 5259 1 

Type5 12 15 12 5256 1 

Type5 13 12 12 5255 1 

Type5 14 19 12 5258 1 

Type5 15 14 12 5256 1 

Type5 16 20 12 5259 1 

Type5 17 12 12 5255 0 

Type5 18 14 12 5256 1 

Type5 19 12 12 5255 1 

Type5 20 16 12 5263 0 

Type5 21 12 12 5265 1 

Type5 22 20 12 5261 1 

Type5 23 14 12 5264 1 

Type5 24 13 12 5265 1 

Type5 25 8 12 5267 1 

Type5 26 17 12 5263 1 

Type5 27 19 12 5261 1 

Type5 28 12 12 5265 1 
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Type5 29 18 12 5262 1 

5500 

Type5 0 15 12 5500 1 

Type5 1 8 12 5500 0 

Type5 2 11 12 5500 1 

Type5 3 20 12 5500 1 

Type5 4 17 12 5500 1 

Type5 5 14 12 5500 1 

Type5 6 15 12 5500 1 

Type5 7 12 12 5500 1 

Type5 8 14 12 5500 1 

Type5 9 8 12 5500 1 

Type5 10 17 12 5497 1 

Type5 11 19 12 5499 0 

Type5 12 15 12 5496 1 

Type5 13 12 12 5495 1 

Type5 14 19 12 5498 1 

Type5 15 14 12 5496 1 

Type5 16 20 12 5499 1 

Type5 17 12 12 5495 1 

Type5 18 14 12 5496 1 

Type5 19 12 12 5495 1 

Type5 20 16 12 5503 1 

Type5 21 12 12 5505 1 

Type5 22 20 12 5501 1 

Type5 23 14 12 5504 1 

Type5 24 13 12 5505 1 

Type5 25 8 12 5507 0 

Type5 26 17 12 5503 1 

Type5 27 19 12 5501 1 

Type5 28 12 12 5505 1 

Type5 29 18 12 5497 1 

5.3&5.6G 

SDR 
5270 

Type5 0 15 12 5270 1 

Type5 1 8 12 5270 1 

Type5 2 11 12 5270 1 

Type5 3 20 12 5270 1 

Type5 4 17 12 5270 1 

Type5 5 14 12 5270 1 

Type5 6 15 12 5270 1 

Type5 7 12 12 5270 1 

Type5 8 14 12 5270 1 



Prüfbericht - Produkte 

Test Report - Products 

 

CN236VRK 003 

Appendix A 

Page 39 of 44 

 

 

 

Type5 9 8 12 5270 1 

Type5 10 17 12 5259 1 

Type5 11 19 12 5260 1 

Type5 12 15 12 5257 1 

Type5 13 12 12 5256 1 

Type5 14 19 12 5259 1 

Type5 15 14 12 5257 1 

Type5 16 20 12 5260 1 

Type5 17 12 12 5256 1 

Type5 18 14 12 5257 1 

Type5 19 12 12 5256 1 

Type5 20 16 12 5282 1 

Type5 21 12 12 5284 1 

Type5 22 20 12 5280 1 

Type5 23 14 12 5283 1 

Type5 24 13 12 5283 1 

Type5 25 8 12 5286 1 

Type5 26 17 12 5281 1 

Type5 27 19 12 5280 1 

Type5 28 12 12 5284 1 

Type5 29 18 12 5281 1 

5510 

Type5 0 15 12 5510 1 

Type5 1 8 12 5510 1 

Type5 2 11 12 5510 1 

Type5 3 20 12 5510 1 

Type5 4 17 12 5510 1 

Type5 5 14 12 5510 1 

Type5 6 15 12 5510 1 

Type5 7 12 12 5510 1 

Type5 8 14 12 5510 0 

Type5 9 8 12 5510 1 

Type5 10 17 12 5499 1 

Type5 11 19 12 5500 1 

Type5 12 15 12 5497 1 

Type5 13 12 12 5496 1 

Type5 14 19 12 5499 0 

Type5 15 14 12 5497 1 

Type5 16 20 12 5500 1 

Type5 17 12 12 5496 1 

Type5 18 14 12 5497 1 
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Type5 19 12 12 5496 1 

Type5 20 16 12 5522 0 

Type5 21 12 12 5525 1 

Type5 22 20 12 5520 1 

Type5 23 14 12 5523 1 

Type5 24 13 12 5524 1 

Type5 25 8 12 5526 1 

Type5 26 17 12 5522 1 

Type5 27 19 12 5521 1 

Type5 28 12 12 5524 1 

Type5 29 18 12 5521 1 
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TestMode 
Frequen

cy[MHz] 
Radar Type 

Trial 

ID 

Pulse width 

(μs) 

PRI 

(μs) 

Pulses  

per Hop 

Detection 

(1: Yes; 0: No) 

5.3&5.6G 

SDR 

5260 

Type6 0 1 333.3 9 1 

Type6 1 1 333.3 9 1 

Type6 2 1 333.3 9 1 

Type6 3 1 333.3 9 1 

Type6 4 1 333.3 9 1 

Type6 5 1 333.3 9 1 

Type6 6 1 333.3 9 1 

Type6 7 1 333.3 9 1 

Type6 8 1 333.3 9 1 

Type6 9 1 333.3 9 1 

Type6 10 1 333.3 9 1 

Type6 11 1 333.3 9 1 

Type6 12 1 333.3 9 1 

Type6 13 1 333.3 9 1 

Type6 14 1 333.3 9 1 

Type6 15 1 333.3 9 1 

Type6 16 1 333.3 9 1 

Type6 17 1 333.3 9 1 

Type6 18 1 333.3 9 1 

Type6 19 1 333.3 9 1 

Type6 20 1 333.3 9 1 

Type6 21 1 333.3 9 1 

Type6 22 1 333.3 9 1 

Type6 23 1 333.3 9 1 

Type6 24 1 333.3 9 1 

Type6 25 1 333.3 9 1 

Type6 26 1 333.3 9 1 

Type6 27 1 333.3 9 1 

Type6 28 1 333.3 9 1 

Type6 29 1 333.3 9 1 

5500 

Type6 0 1 333.3 9 1 

Type6 1 1 333.3 9 1 

Type6 2 1 333.3 9 0 

Type6 3 1 333.3 9 1 

Type6 4 1 333.3 9 1 

Type6 5 1 333.3 9 1 
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Type6 6 1 333.3 9 1 

Type6 7 1 333.3 9 1 

Type6 8 1 333.3 9 1 

Type6 9 1 333.3 9 0 

Type6 10 1 333.3 9 1 

Type6 11 1 333.3 9 1 

Type6 12 1 333.3 9 1 

Type6 13 1 333.3 9 1 

Type6 14 1 333.3 9 1 

Type6 15 1 333.3 9 0 

Type6 16 1 333.3 9 0 

Type6 17 1 333.3 9 1 

Type6 18 1 333.3 9 1 

Type6 19 1 333.3 9 1 

Type6 20 1 333.3 9 1 

Type6 21 1 333.3 9 1 

Type6 22 1 333.3 9 1 

Type6 23 1 333.3 9 1 

Type6 24 1 333.3 9 0 

Type6 25 1 333.3 9 1 

Type6 26 1 333.3 9 1 

Type6 27 1 333.3 9 1 

Type6 28 1 333.3 9 0 

Type6 29 1 333.3 9 1 

5.3&5.6G 

SDR 
5270 

Type6 0 1 333.3 9 1 

Type6 1 1 333.3 9 1 

Type6 2 1 333.3 9 1 

Type6 3 1 333.3 9 1 

Type6 4 1 333.3 9 1 

Type6 5 1 333.3 9 1 

Type6 6 1 333.3 9 1 

Type6 7 1 333.3 9 1 

Type6 8 1 333.3 9 1 

Type6 9 1 333.3 9 1 

Type6 10 1 333.3 9 1 

Type6 11 1 333.3 9 1 

Type6 12 1 333.3 9 1 

Type6 13 1 333.3 9 1 

Type6 14 1 333.3 9 1 

Type6 15 1 333.3 9 1 
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Type6 16 1 333.3 9 1 

Type6 17 1 333.3 9 1 

Type6 18 1 333.3 9 1 

Type6 19 1 333.3 9 1 

Type6 20 1 333.3 9 1 

Type6 21 1 333.3 9 1 

Type6 22 1 333.3 9 1 

Type6 23 1 333.3 9 1 

Type6 24 1 333.3 9 1 

Type6 25 1 333.3 9 1 

Type6 26 1 333.3 9 1 

Type6 27 1 333.3 9 1 

Type6 28 1 333.3 9 1 

Type6 29 1 333.3 9 1 

5510 

Type6 0 1 333.3 9 1 

Type6 1 1 333.3 9 1 

Type6 2 1 333.3 9 1 

Type6 3 1 333.3 9 1 

Type6 4 1 333.3 9 1 

Type6 5 1 333.3 9 1 

Type6 6 1 333.3 9 1 

Type6 7 1 333.3 9 1 

Type6 8 1 333.3 9 1 

Type6 9 1 333.3 9 1 

Type6 10 1 333.3 9 1 

Type6 11 1 333.3 9 1 

Type6 12 1 333.3 9 1 

Type6 13 1 333.3 9 1 

Type6 14 1 333.3 9 1 

Type6 15 1 333.3 9 1 

Type6 16 1 333.3 9 1 

Type6 17 1 333.3 9 1 

Type6 18 1 333.3 9 1 

Type6 19 1 333.3 9 1 

Type6 20 1 333.3 9 1 

Type6 21 1 333.3 9 1 

Type6 22 1 333.3 9 1 

Type6 23 1 333.3 9 1 

Type6 24 1 333.3 9 1 

Type6 25 1 333.3 9 1 
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Type6 26 1 333.3 9 1 

Type6 27 1 333.3 9 1 

Type6 28 1 333.3 9 1 

Type6 29 1 333.3 9 1 
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